3463-290A

Dislodger Kit
JL0) 0N [ og splitter

Model No. 161-2310

Installation Instructions

Safety

Safety and Instructional Decals

Safety decals and instructions are easily visible to the operator and are located near any area
of potential danger. Replace any decal that is damaged or missing.

Decal Part: 137-0564

Warning—read the Operator’s

' ¥y Manual, kgep away frpm the area
shown while in operation.
DE'

u pill r//l/

V137-0564

s_decal137-0564

Decal Part: 137-0555

VAETEEE Cutting hazard—keep away from

S

s_decal137-0555

Installation

Preparing the Machine

1. Park the machine on a level surface. Chock or block the wheels.
2. Start the engine and extend the wedge out all the way.

© 2023—The Toro® Company Register at www.Toro.com Original Instructions (EN)
8111 Lyndale Ave So Printed in the USA
Bloomington, MN 55044 All rights reserved



3. Shut off the engine.
4. Disconnect the spark-plug wire.

Installing the Kit

Note: Retain all parts unless indicated otherwise.

Parts Required

1 Dislodger bracket
1 Valve bracket

1 Decal 137-0555

1 Decal 137-0564

1. Remove the dislodger bracket.

G444930

Dislodger bracket (3) Nut—3/8inch (4)
Bolt—3/8 x 1-1/4 inch (4)

Page 2 3463-290 A



3463-290A

2.

3.

Remove the valve bracket. Discard the nuts (3/8 inch).

G445593

Bolt—1/4 x 1-1/2 inch (3) Nut—3/8 inch (2)
Nut—1/4 inch (3) Valve bracket
Bolt—3/8 x 1 inch (2)

Install the new dislodger using the nuts and bolts removed from the original dislodger.

¢,
O

G445586

Dislodger bracket Nut—3/8 inch (4)
Bolt—3/8 x 1-1/4 inch (4)

Page 3



4. Install decal 137-0555 on the left side of the dislodger.
5. Install decal 137-0564 on the right side of the dislodger.

6. Install the new valve bracket underneath the top of the central beam using the bolts and
nuts removed from the original valve bracket.

G445587

Bolt—1/4 x 1-1/2 inch (3) Bolt—3/8 x 1 inch (2)
Nut—1/4 inch (3)

Page 4 3463-290 A



	Dislodger Kit 
	: Safety 
	Safety and Instructional Decals 

	: Installation 
	Preparing the Machine 
	Installing the Kit 





